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ANNEX I
SUMMARY OF PRODUCT CHARACTERISTICS



1. NAME OF THE MEDICINAL PRODUCT

Aprovel 75 mg tablets.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tablet contains 75 mg irbesartan.
For excipients, see 6.1.

3. PHARMACEUTICAL FORM

Tablet.
White to off-white, biconvex, and oval-shaped with a heart debossed on one side and the number 2771
engraved on the other side.

4. CLINICAL PARTICULARS

4.1 Therapeutic indication

Treatment of essential hypertension.

4.2 Posology and method of administration

The usual recommended initial and maintenance dose is 150 mg once daily, with or without food.
Aprovel at a dose of 150 mg once daily generally provides a better 24 hour blood pressure control than
75 mg. However, initiation of therapy with 75 mg could be considered, particularly in haemodialysed
patients and in the elderly over 75 years.
In patients insufficiently controlled with 150 mg once daily, the dose of Aprovel can be increased to
300 mg, or other anti-hypertensive agents can be added. In particular, the addition of a diuretic such as
hydrochlorothiazide has been shown to have an additive effect with Aprovel (see 4.5).
Renal impairment: no dosage adjustment is necessary in patients with impaired renal function. A
lower starting dose (75 mg) should be considered for patients undergoing haemodialysis.
Intravascular volume depletion: volume and/or sodium depletion should be corrected prior to
administration of Aprovel.
Hepatic impairment: no dosage adjustment is necessary in patients with mild to moderate hepatic
impairment. There is no clinical experience in patients with severe hepatic impairment.
Elderly patients: Although consideration should be given to initiating therapy with 75 mg in patients
over 75 years of age, dosage adjustment is not usually necessary for the elderly.
Children: safety and efficacy of Aprovel have not been established in children.

4.3 Contraindications

Hypersensitivity to any component of the product (see 6.1).
Second and third trimester of pregnancy (see 4.6).
Lactation (see 4.6).

4.4 Special warnings and special precautions for use

Intravascular volume depletion: symptomatic hypotension, especially after the first dose, may occur
in patients who are volume and/or sodium depleted by vigorous diuretic therapy, dietary salt
restriction, diarrhoea or vomiting. Such conditions should be corrected before the administration of
Aprovel.
Renovascular hypertension: there is an increased risk of severe hypotension and renal insufficiency
when patients with bilateral renal artery stenosis or stenosis of the artery to a single functioning kidney



are treated with drugs that affect the renin-angiotensin-aldosterone system. While this is not
documented with Aprovel, a similar effect should be anticipated with angiotensin-II receptor
antagonists.
Renal impairment and kidney transplantation: when Aprovel is used in patients with impaired renal
function, a periodic monitoring of potassium and creatinine serum levels is recommended. There is no
experience regarding the administration of Aprovel in patients with a recent kidney transplantation.
Hyperkalemia: as with other drugs that affect the renin-angiotensin-aldosterone system, hyperkalemia
may occur during the treatment with Aprovel, especially in the presence of renal impairment and/or
heart failure. Adequate monitoring of serum potassium in patients at risk is recommended (see 4.5).
Aortic and mitral valve stenosis, obstructive hypertrophic cardiomyopathy: as with other
vasodilators, special caution is indicated in patients suffering from aortic or mitral stenosis, or
obstructive hypertrophic cardiomyopathy.
Primary aldosteronism: patients with primary aldosteronism generally will not respond to anti-
hypertensive drugs acting through inhibition of the renin-angiotensin system. Therefore, the use of
Aprovel is not recommended.
General: in patients whose vascular tone and renal function depend predominantly on the activity of
the renin-angiotensin-aldosterone system (e.g. patients with severe congestive heart failure or
underlying renal disease, including renal artery stenosis), treatment with angiotensin converting
enzyme inhibitors or angiotensin-II receptor antagonists that affect this system has been associated
with acute hypotension, azotaemia, oliguria, or rarely acute renal failure. As with any anti-
hypertensive agent, excessive blood pressure decrease in patients with ischaemic cardiopathy or
ischaemic cardiovascular disease could result in a myocardial infarction or stroke.

4.5 Interactions with other medicinal products and other forms of interaction

Diuretics and other antihypertensive agents: other antihypertensive agents may increase the
hypotensive effects of irbesartan; however Aprovel has been safely administered with other
antihypertensive agents, such as beta-blockers, long-acting calcium channel blockers, and thiazide
diuretics. Prior treatment with high dose diuretics may result in volume depletion and a risk of
hypotension when initiating therapy with Aprovel (see 4.4).
Potassium supplements and potassium-sparing diuretics: based on experience with the use of other
drugs that affect the renin-angiotensin system, concomitant use of potassium-sparing diuretics,
potassium supplements, salt substitutes containing potassium or other drugs that may increase serum
potassium levels (e.g. heparin) may lead to increases in serum potassium (see 4.4).
Lithium: reversible increases in serum lithium concentrations and toxicity have been reported during
concomitant administration of lithium with angiotensin converting enzyme inhibitors. While this is not
documented with Aprovel, the possibility of a similar effect can not be excluded and careful
monitoring of serum lithium levels is recommended during concomitant use.
Additional information on drug interactions: the pharmacokinetics of digoxin were not altered by
coadministration of a 150 mg dose of irbesartan in healthy male volunteers. The pharmacokinetics of
irbesartan are not affected by co-administration of hydrochlorothiazide. Irbesartan is mainly
metabolised by CYP2C9 and to a lesser extent by glucuronidation. Inhibition of the glucuronyl
transferase pathway is unlikely to result in clinically significant interactions. In vitro interactions were
observed between irbesartan and warfarin, tolbutamide (CYP2C9 substrates) and nifedipine (CYP2C9
inhibitor). However, no significant pharmacokinetic or pharmacodynamic interactions were observed
when irbesartan was co-administered with warfarin in healthy male volunteers. The pharmacokinetics
of irbesartan are not affected by co-administration of nifedipine. The effects of CYP2C9 inducers such
as rifampicin on the pharmacokinetics of irbesartan were not evaluated. Based on in vitro data, no
interaction would be expected to occur with drugs whose metabolism is dependent upon
cytochrome P450 isoenzymes CYP1A1, CYP1A2, CYP2A6, CYP2B6, CYP2D6, CYP2E1 or CYP3A4.

4.6 Pregnancy and lactation

Pregnancy: see 4.3 Contra-indications.
As precautionary measure, irbesartan should preferably not be used during first trimester of
pregnancy. A switch to a suitable alternative treatment should be carried out in advance of a planned
pregnancy. In the second and third trimesters, substances that act directly on the renin-angiotensin-



system can cause foetal or neonatal renal failure, foetal skull hypoplasia and even foetal death,
therefore, irbesartan is contraindicated in the second and third trimesters of pregnancy. If pregnancy is
diagnosed, irbesartan should be discontinued as soon as possible, skull and renal function should be
checked with echography if, inadvertently, the treatment was taken for a long period.
Lactation: Aprovel is contraindicated during lactation. It is not known whether irbesartan is excreted
in human milk. Irbesartan is excreted in the milk of lactating rats (see 4.3).

4.7 Effects on ability to drive and use machines

The effect of irbesartan on ability to drive and use machines has not been studied, but based on its
pharmacodynamic properties, irbesartan is unlikely to affect this ability. When driving vehicles or
operating machines, it should be taken into account that occasionally dizziness or weariness may occur
during treatment of hypertension.

4.8 Undesirable effects

Undesirable effects in patients receiving Aprovel are generally mild and transient.
In placebo-controlled trials in patients with hypertension, the overall incidence of adverse events did
not differ between the irbesartan and the placebo groups. Discontinuation due to any clinical or
laboratory adverse event was less frequent for irbesartan-treated patients than for placebo-treated
patients. The incidence of adverse events was not related to dose (in the recommended dose range),
gender, age, race, or duration of treatment.
Clinical adverse events, regardless of whether attributed to therapy, occurring in 1% or more of
hypertensive patients with Aprovel in placebo-controlled trials are presented in the following table:

% of Patients
Adverse Event Irbesartan Monotherapy

n= 1965
Placebo
n= 641

respiratory infection a 18.4 18.6
headache 12.3 16.7 *
musculoskeletal pain b 7.3 8.4
dizziness 4.9 5.0
fatigue 4.3 3.7
diarrhoea 3.1 2.2
cough 2.8 2.7
nausea/vomiting 2.1 2.8
musculoskeletal trauma 1.9 * 0.5
chest pain 1.8 1.7
dyspepsia/heartburn 1.7 1.1
oedema 1.5 2.3
abdominal pain 1.4 2.0
rash 1.3 2.0
tachycardia 1.2 0.9
anxiety/nervousness 1.1 0.9
UTI 1.1 1.4

a Includes upper respiratory infection, sinus abnormality, influenza, pharyngitis, and rhinitis.
b Includes musculoskeletal pain, musculoskeletal ache, and myalgia.
* Indicates a statistically significant difference between groups (p < 0.05).

Adverse events occurred with similar frequency in placebo and irbesartan-treated patients, with the
exception of headache, musculoskeletal trauma, and flushing. Headache occurred significantly more
often in the placebo group. Musculoskeletal trauma of differing types and causes occurred with a
significantly higher incidence in the irbesartan group; all reports of musculoskeletal trauma were
considered unrelated to irbesartan by the investigators. Flushing occurred in 0.6% of irbesartan
patients and in no placebo patients. The occurrence of flushing was not related to dose, was not
accompanied by other clinical events, and the relationship with irbesartan therapy is unknown.



No clinically significant changes in laboratory test parameters occurred in controlled clinical trials.
Although significant increases in plasma creatine kinase occurred more frequently in irbesartan-treated
subjects (1.7% vs 0.7% in placebo-treated subjects), none of these increases were classified as serious,
resulted in drug discontinuation, or were associated with identifiable clinical musculoskeletal events.
No special monitoring of laboratory parameters is necessary for patients with essential hypertension
receiving therapy with Aprovel, when the renal function is normal (see 4.4).
Post-marketing experience: as with other angiotensin-II receptor antagonists, rare cases of
hypersensitivity reactions (rash, urticaria, angioedema) have been reported. The following have also
been reported very rarely during post-marketing surveillance: asthenia, diarrhoea, dizziness,
dyspepsia, headache, hyperkalemia, myalgia, nausea, tachycardia, liver function abnormalities,
including hepatitis and impaired renal function including isolated cases of renal failure in patients at
risk (see 4.4).

4.9 Overdose

Experience in adults exposed to doses of up to 900 mg/day for 8 weeks revealed no toxicity. The most
likely manifestations of overdosage are expected to be hypotension and tachycardia; bradycardia
might also occur from overdose. No specific information is available on the treatment of overdosage
with Aprovel. The patient should be closely monitored, and the treatment should be symptomatic and
supportive. Suggested measures include induction of emesis and/or gastric lavage. Activated charcoal
may be useful in the treatment of overdosage. Irbesartan is not removed by haemodialysis.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Angiotensin-II antagonists, ATC code C09C A04.
Irbesartan is a potent, orally active, selective angiotensin-II receptor (type AT1) antagonist. It is
expected to block all actions of angiotensin-II mediated by the AT1 receptor, regardless of the source
or route of synthesis of angiotensin-II. The selective antagonism of the angiotensin-II (AT1) receptors
results in increases in plasma renin levels and angiotensin-II levels, and a decrease in plasma
aldosterone concentration. Serum potassium levels are not significantly affected by irbesartan alone at
the recommended doses. Irbesartan does not inhibit ACE (kininase-II), an enzyme which generates
angiotensin-II and also degrades bradykinin into inactive metabolites. Irbesartan does not require
metabolic activation for its activity.
Irbesartan lowers blood pressure with minimal change in heart rate. The decrease in blood pressure is
dose-related for once a day doses with a tendency towards plateau at doses above 300 mg. Doses of
150-300 mg once daily lower supine or seated blood pressures at trough (i.e. 24 hours after dosing) by
an average of 8-13/5-8 mm Hg (systolic/diastolic) greater than those associated with placebo.
Peak reduction of blood pressure is achieved within 3-6 hours after administration and the blood
pressure lowering effect is maintained for at least 24 hours. At 24 hours the reduction of blood
pressure was 60-70% of the corresponding peak diastolic and systolic responses at the recommended
doses. Once daily dosing with 150 mg produced trough and mean 24 hour responses similar to twice
daily dosing on the same total dose.
The blood pressure lowering effect of Aprovel is evident within 1-2 weeks, with the maximal effect
occurring by 4-6 weeks after start of therapy. The antihypertensive effects are maintained during long
term therapy. After withdrawal of therapy, blood pressure gradually returns toward baseline. Rebound
hypertension has not been observed.
The blood pressure lowering effects of irbesartan and thiazide-type diuretics are additive. In patients
not adequately controlled by irbesartan alone, the addition of a low dose of hydrochlorothiazide
(12.5 mg) to irbesartan once daily results in a further placebo-adjusted blood pressure reduction at
trough of 7-10/3-6 mm Hg (systolic/diastolic).
The efficacy of Aprovel is not influenced by age or gender. As is the case with other drugs that affect
the renin-angiotensin system, black hypertensive patients have notably less response to irbesartan
monotherapy. When irbesartan is administered concomitantly with a low dose of hydrochlorothiazide
(e.g. 12.5 mg daily), the antihypertensive response in black patients approaches that of white patients.



There is no clinically important effect on serum uric acid or urinary uric acid secretion.

5.2 Pharmacokinetic properties

After oral administration, irbesartan is well absorbed: studies of absolute bioavailability gave values of
approximately 60-80%. Concomitant food intake does not significantly influence the bioavailability of
irbesartan.
Plasma protein binding is approximately 96%, with negligible binding to cellular blood components.
The volume of distribution is 53-93 litres.
Following oral or intravenous administration of 14C irbesartan, 80-85% of the circulating plasma
radioactivity is attributable to unchanged irbesartan. Irbesartan is metabolised by the liver via
glucuronide conjugation and oxidation. The major circulating metabolite is irbesartan glucuronide
(approximately 6%). In vitro studies indicate that irbesartan is primarily oxidised by the
cytochrome P450 enzyme CYP2C9; isoenzyme CYP3A4 has negligible effect.
Irbesartan exhibits linear and dose proportional pharmacokinetics over the dose range of 10 to 600 mg.
A less than proportional increase in oral absorption at doses beyond 600 mg (twice the maximal
recommended dose) was observed; the mechanism for this is unknown. Peak plasma concentrations
are attained at 1.5-2 hours after oral administration. The total body and renal clearance are
157-176 and 3-3.5 ml/min, respectively. The terminal elimination half-life of irbesartan is
11-15 hours. Steady-state plasma concentrations are attained within 3 days after initiation of a once-
daily dosing regimen. Limited accumulation of irbesartan (� 20%) is observed in plasma upon
repeated once-daily dosing. In a study, somewhat higher plasma concentrations of irbesartan were
observed in female hypertensive patients. However, there was no difference in the half-life and
accumulation of irbesartan. No dosage adjustment is necessary in female patients. Irbesartan AUC and
Cmax values were also somewhat greater in elderly subjects (� 65 years) than those of young subjects
(18-40 years). However the terminal half-life was not significantly altered. No dosage adjustment is
necessary in elderly patients.
Irbesartan and its metabolites are eliminated by both biliary and renal pathways. After either oral or IV
administration of 14C irbesartan, about 20% of the radioactivity is recovered in the urine, and the
remainder in the faeces. Less than 2% of the dose is excreted in the urine as unchanged irbesartan.
Renal impairment: in patients with renal impairment or those undergoing haemodialysis, the
pharmacokinetic parameters of irbesartan are not significantly altered. Irbesartan is not removed by
haemodialysis.
Hepatic impairment: in patients with mild to moderate cirrhosis, the pharmacokinetic parameters of
irbesartan are not significantly altered.
Studies have not been performed in patients with severe hepatic impairment.

5.3 Preclinical safety data

There was no evidence of abnormal systemic or target organ toxicity at clinically relevant doses. In
preclinical safety studies, high doses of irbesartan (� 250 mg/kg/day in rats and � 100 mg/kg/day in
macaques) caused a reduction of red blood cell parameters (erythrocytes, haemoglobin, haematocrit).
At very high doses (� 500 mg/kg/day) degenerative changes in the kidney (such as interstitial
nephritis, tubular distension, basophilic tubules, increased plasma concentrations of urea and
creatinine) were induced by irbesartan in the rat and the macaque and are considered secondary to the
hypotensive effects of the drug which led to decreased renal perfusion. Furthermore, irbesartan
induced hyperplasia/hypertrophy of the juxtaglomerular cells (in rats at � 90 mg/kg/day, in macaques
at � 10 mg/kg/day). All of these changes were considered to be caused by the pharmacological action
of irbesartan. For therapeutic doses of irbesartan in humans, the hyperplasia/ hypertrophy of the renal
juxtaglomerular cells does not appear to have any relevance.
There was no evidence of mutagenicity, clastogenicity or carcinogenicity.
Animal studies with irbesartan showed transient toxic effects (increased renal pelvic cavitation,
hydroureter or subcutaneous oedema) in rat foetuses, which were resolved after birth. In rabbits,
abortion or early resorption were noted at doses causing significant maternal toxicity, including
mortality. No teratogenic effects were observed in the rat or rabbit.



6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Microcrystalline cellulose, croscarmellose sodium, lactose monohydrate, magnesium stearate,
colloidal hydrated silica, pregelatinised maize starch, and poloxamer 188.

6.2 Incompatibilities

None.

6.3 Shelf life

36 months.

6.4 Special precautions for storage

Store in a dry place below 30°C.

6.5 Nature and contents of container

Aprovel tablets are packaged in blister packs containing 28, 56 or 98 tablets in
PVC/PVDC/Aluminium strips or in blister packs containing 56 tablets in unidose
PVC/PVDC/Aluminium strips.

6.6 Instructions for use and handling, and disposal

None.
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1. NAME OF THE MEDICINAL PRODUCT

Aprovel 150 mg tablets.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tablet contains 150 mg irbesartan.
For excipients, see 6.1.

3. PHARMACEUTICAL FORM

Tablet.
White to off-white, biconvex, and oval-shaped with a heart debossed on one side and the number 2772
engraved on the other side.

4. CLINICAL PARTICULARS

4.1 Therapeutic indication

Treatment of essential hypertension.

4.2 Posology and method of administration

The usual recommended initial and maintenance dose is 150 mg once daily, with or without food.
Aprovel at a dose of 150 mg once daily generally provides a better 24 hour blood pressure control than
75 mg. However, initiation of therapy with 75 mg could be considered, particularly in haemodialysed
patients and in the elderly over 75 years.
In patients insufficiently controlled with 150 mg once daily, the dose of Aprovel can be increased to
300 mg, or other anti-hypertensive agents can be added. In particular, the addition of a diuretic such as
hydrochlorothiazide has been shown to have an additive effect with Aprovel (see 4.5).
Renal impairment: no dosage adjustment is necessary in patients with impaired renal function. A
lower starting dose (75 mg) should be considered for patients undergoing haemodialysis.
Intravascular volume depletion: volume and/or sodium depletion should be corrected prior to
administration of Aprovel.
Hepatic impairment: no dosage adjustment is necessary in patients with mild to moderate hepatic
impairment. There is no clinical experience in patients with severe hepatic impairment.
Elderly patients: Although consideration should be given to initiating therapy with 75 mg in patients
over 75 years of age, dosage adjustment is not usually necessary for the elderly.
Children: safety and efficacy of Aprovel have not been established in children.

4.3 Contraindications

Hypersensitivity to any component of the product (see 6.1).
Second and third trimester of pregnancy (see 4.6).
Lactation (see 4.6).

4.4 Special warnings and special precautions for use

Intravascular volume depletion: symptomatic hypotension, especially after the first dose, may occur
in patients who are volume and/or sodium depleted by vigorous diuretic therapy, dietary salt
restriction, diarrhoea or vomiting. Such conditions should be corrected before the administration of
Aprovel.
Renovascular hypertension: there is an increased risk of severe hypotension and renal insufficiency
when patients with bilateral renal artery stenosis or stenosis of the artery to a single functioning kidney



are treated with drugs that affect the renin-angiotensin-aldosterone system. While this is not
documented with Aprovel, a similar effect should be anticipated with angiotensin-II receptor
antagonists.
Renal impairment and kidney transplantation: when Aprovel is used in patients with impaired renal
function, a periodic monitoring of potassium and creatinine serum levels is recommended. There is no
experience regarding the administration of Aprovel in patients with a recent kidney transplantation.
Hyperkalemia: as with other drugs that affect the renin-angiotensin-aldosterone system, hyperkalemia
may occur during the treatment with Aprovel, especially in the presence of renal impairment and/or
heart failure. Adequate monitoring of serum potassium in patients at risk is recommended (see 4.5).
Aortic and mitral valve stenosis, obstructive hypertrophic cardiomyopathy: as with other
vasodilators, special caution is indicated in patients suffering from aortic or mitral stenosis, or
obstructive hypertrophic cardiomyopathy.
Primary aldosteronism: patients with primary aldosteronism generally will not respond to anti-
hypertensive drugs acting through inhibition of the renin-angiotensin system. Therefore, the use of
Aprovel is not recommended.
General: in patients whose vascular tone and renal function depend predominantly on the activity of
the renin-angiotensin-aldosterone system (e.g. patients with severe congestive heart failure or
underlying renal disease, including renal artery stenosis), treatment with angiotensin converting
enzyme inhibitors or angiotensin-II receptor antagonists that affect this system has been associated
with acute hypotension, azotaemia, oliguria, or rarely acute renal failure. As with any anti-
hypertensive agent, excessive blood pressure decrease in patients with ischaemic cardiopathy or
ischaemic cardiovascular disease could result in a myocardial infarction or stroke.

4.5 Interactions with other medicinal products and other forms of interaction

Diuretics and other antihypertensive agents: other antihypertensive agents may increase the
hypotensive effects of irbesartan; however Aprovel has been safely administered with other
antihypertensive agents, such as beta-blockers, long-acting calcium channel blockers, and thiazide
diuretics. Prior treatment with high dose diuretics may result in volume depletion and a risk of
hypotension when initiating therapy with Aprovel (see 4.4).
Potassium supplements and potassium-sparing diuretics: based on experience with the use of other
drugs that affect the renin-angiotensin system, concomitant use of potassium-sparing diuretics,
potassium supplements, salt substitutes containing potassium or other drugs that may increase serum
potassium levels (e.g. heparin) may lead to increases in serum potassium (see 4.4).
Lithium: reversible increases in serum lithium concentrations and toxicity have been reported during
concomitant administration of lithium with angiotensin converting enzyme inhibitors. While this is not
documented with Aprovel, the possibility of a similar effect can not be excluded and careful
monitoring of serum lithium levels is recommended during concomitant use.
Additional information on drug interactions: the pharmacokinetics of digoxin were not altered by
coadministration of a 150 mg dose of irbesartan in healthy male volunteers. The pharmacokinetics of
irbesartan are not affected by co-administration of hydrochlorothiazide. Irbesartan is mainly
metabolised by CYP2C9 and to a lesser extent by glucuronidation. Inhibition of the glucuronyl
transferase pathway is unlikely to result in clinically significant interactions. In vitro interactions were
observed between irbesartan and warfarin, tolbutamide (CYP2C9 substrates) and nifedipine (CYP2C9
inhibitor). However, no significant pharmacokinetic or pharmacodynamic interactions were observed
when irbesartan was co-administered with warfarin in healthy male volunteers. The pharmacokinetics
of irbesartan are not affected by co-administration of nifedipine. The effects of CYP2C9 inducers such
as rifampicin on the pharmacokinetics of irbesartan were not evaluated. Based on in vitro data, no
interaction would be expected to occur with drugs whose metabolism is dependent upon
cytochrome P450 isoenzymes CYP1A1, CYP1A2, CYP2A6, CYP2B6, CYP2D6, CYP2E1 or CYP3A4.

4.6 Pregnancy and lactation

Pregnancy: see 4.3 Contra-indications.
As precautionary measure, irbesartan should preferably not be used during first trimester of
pregnancy. A switch to a suitable alternative treatment should be carried out in advance of a planned
pregnancy. In the second and third trimesters, substances that act directly on the renin-angiotensin-



system can cause foetal or neonatal renal failure, foetal skull hypoplasia and even foetal death,
therefore, irbesartan is contraindicated in the second and third trimesters of pregnancy. If pregnancy is
diagnosed, irbesartan should be discontinued as soon as possible, skull and renal function should be
checked with echography if, inadvertently, the treatment was taken for a long period.
Lactation: Aprovel is contraindicated during lactation. It is not known whether irbesartan is excreted
in human milk. Irbesartan is excreted in the milk of lactating rats (see 4.3).

4.7 Effects on ability to drive and use machines

The effect of irbesartan on ability to drive and use machines has not been studied, but based on its
pharmacodynamic properties, irbesartan is unlikely to affect this ability. When driving vehicles or
operating machines, it should be taken into account that occasionally dizziness or weariness may occur
during treatment of hypertension.

4.8 Undesirable effects

Undesirable effects in patients receiving Aprovel are generally mild and transient.
In placebo-controlled trials in patients with hypertension, the overall incidence of adverse events did
not differ between the irbesartan and the placebo groups. Discontinuation due to any clinical or
laboratory adverse event was less frequent for irbesartan-treated patients than for placebo-treated
patients. The incidence of adverse events was not related to dose (in the recommended dose range),
gender, age, race, or duration of treatment.
Clinical adverse events, regardless of whether attributed to therapy, occurring in 1% or more of
hypertensive patients with Aprovel in placebo-controlled trials are presented in the following table:

% of Patients
Adverse Event Irbesartan Monotherapy

n= 1965
Placebo
n= 641

respiratory infection a 18.4 18.6
headache 12.3 16.7 *
musculoskeletal pain b 7.3 8.4
dizziness 4.9 5.0
fatigue 4.3 3.7
diarrhoea 3.1 2.2
cough 2.8 2.7
nausea/vomiting 2.1 2.8
musculoskeletal trauma 1.9 * 0.5
chest pain 1.8 1.7
dyspepsia/heartburn 1.7 1.1
oedema 1.5 2.3
abdominal pain 1.4 2.0
rash 1.3 2.0
tachycardia 1.2 0.9
anxiety/nervousness 1.1 0.9
UTI 1.1 1.4

a Includes upper respiratory infection, sinus abnormality, influenza, pharyngitis, and rhinitis.
b Includes musculoskeletal pain, musculoskeletal ache, and myalgia.
* Indicates a statistically significant difference between groups (p < 0.05).

Adverse events occurred with similar frequency in placebo and irbesartan-treated patients, with the
exception of headache, musculoskeletal trauma, and flushing. Headache occurred significantly more
often in the placebo group. Musculoskeletal trauma of differing types and causes occurred with a
significantly higher incidence in the irbesartan group; all reports of musculoskeletal trauma were
considered unrelated to irbesartan by the investigators. Flushing occurred in 0.6% of irbesartan
patients and in no placebo patients. The occurrence of flushing was not related to dose, was not
accompanied by other clinical events, and the relationship with irbesartan therapy is unknown.



No clinically significant changes in laboratory test parameters occurred in controlled clinical trials.
Although significant increases in plasma creatine kinase occurred more frequently in irbesartan-treated
subjects (1.7% vs 0.7% in placebo-treated subjects), none of these increases were classified as serious,
resulted in drug discontinuation, or were associated with identifiable clinical musculoskeletal events.
No special monitoring of laboratory parameters is necessary for patients with essential hypertension
receiving therapy with Aprovel, when the renal function is normal (see 4.4).
Post-marketing experience: as with other angiotensin-II receptor antagonists, rare cases of
hypersensitivity reactions (rash, urticaria, angioedema) have been reported. The following have also
been reported very rarely during post-marketing surveillance: asthenia, diarrhoea, dizziness,
dyspepsia, headache, hyperkalemia, myalgia, nausea, tachycardia, liver function abnormalities,
including hepatitis and impaired renal function including isolated cases of renal failure in patients at
risk (see 4.4).

4.9 Overdose

Experience in adults exposed to doses of up to 900 mg/day for 8 weeks revealed no toxicity. The most
likely manifestations of overdosage are expected to be hypotension and tachycardia; bradycardia
might also occur from overdose. No specific information is available on the treatment of overdosage
with Aprovel. The patient should be closely monitored, and the treatment should be symptomatic and
supportive. Suggested measures include induction of emesis and/or gastric lavage. Activated charcoal
may be useful in the treatment of overdosage. Irbesartan is not removed by haemodialysis.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Angiotensin-II antagonists, ATC code C09C A04.
Irbesartan is a potent, orally active, selective angiotensin-II receptor (type AT1) antagonist. It is
expected to block all actions of angiotensin-II mediated by the AT1 receptor, regardless of the source
or route of synthesis of angiotensin-II. The selective antagonism of the angiotensin-II (AT1) receptors
results in increases in plasma renin levels and angiotensin-II levels, and a decrease in plasma
aldosterone concentration. Serum potassium levels are not significantly affected by irbesartan alone at
the recommended doses. Irbesartan does not inhibit ACE (kininase-II), an enzyme which generates
angiotensin-II and also degrades bradykinin into inactive metabolites. Irbesartan does not require
metabolic activation for its activity.
Irbesartan lowers blood pressure with minimal change in heart rate. The decrease in blood pressure is
dose-related for once a day doses with a tendency towards plateau at doses above 300 mg. Doses of
150-300 mg once daily lower supine or seated blood pressures at trough (i.e. 24 hours after dosing) by
an average of 8-13/5-8 mm Hg (systolic/diastolic) greater than those associated with placebo.
Peak reduction of blood pressure is achieved within 3-6 hours after administration and the blood
pressure lowering effect is maintained for at least 24 hours. At 24 hours the reduction of blood
pressure was 60-70% of the corresponding peak diastolic and systolic responses at the recommended
doses. Once daily dosing with 150 mg produced trough and mean 24 hour responses similar to twice
daily dosing on the same total dose.
The blood pressure lowering effect of Aprovel is evident within 1-2 weeks, with the maximal effect
occurring by 4-6 weeks after start of therapy. The antihypertensive effects are maintained during long
term therapy. After withdrawal of therapy, blood pressure gradually returns toward baseline. Rebound
hypertension has not been observed.
The blood pressure lowering effects of irbesartan and thiazide-type diuretics are additive. In patients
not adequately controlled by irbesartan alone, the addition of a low dose of hydrochlorothiazide
(12.5 mg) to irbesartan once daily results in a further placebo-adjusted blood pressure reduction at
trough of 7-10/3-6 mm Hg (systolic/diastolic).
The efficacy of Aprovel is not influenced by age or gender. As is the case with other drugs that affect
the renin-angiotensin system, black hypertensive patients have notably less response to irbesartan
monotherapy. When irbesartan is administered concomitantly with a low dose of hydrochlorothiazide
(e.g. 12.5 mg daily), the antihypertensive response in black patients approaches that of white patients.



There is no clinically important effect on serum uric acid or urinary uric acid secretion.

5.2 Pharmacokinetic properties

After oral administration, irbesartan is well absorbed: studies of absolute bioavailability gave values of
approximately 60-80%. Concomitant food intake does not significantly influence the bioavailability of
irbesartan.
Plasma protein binding is approximately 96%, with negligible binding to cellular blood components.
The volume of distribution is 53-93 litres.
Following oral or intravenous administration of 14C irbesartan, 80-85% of the circulating plasma
radioactivity is attributable to unchanged irbesartan. Irbesartan is metabolised by the liver via
glucuronide conjugation and oxidation. The major circulating metabolite is irbesartan glucuronide
(approximately 6%). In vitro studies indicate that irbesartan is primarily oxidised by the
cytochrome P450 enzyme CYP2C9; isoenzyme CYP3A4 has negligible effect.
Irbesartan exhibits linear and dose proportional pharmacokinetics over the dose range of 10 to 600 mg.
A less than proportional increase in oral absorption at doses beyond 600 mg (twice the maximal
recommended dose) was observed; the mechanism for this is unknown. Peak plasma concentrations
are attained at 1.5-2 hours after oral administration. The total body and renal clearance are
157-176 and 3-3.5 ml/min, respectively. The terminal elimination half-life of irbesartan is
11-15 hours. Steady-state plasma concentrations are attained within 3 days after initiation of a once-
daily dosing regimen. Limited accumulation of irbesartan (� 20%) is observed in plasma upon
repeated once-daily dosing. In a study, somewhat higher plasma concentrations of irbesartan were
observed in female hypertensive patients. However, there was no difference in the half-life and
accumulation of irbesartan. No dosage adjustment is necessary in female patients. Irbesartan AUC and
Cmax values were also somewhat greater in elderly subjects (� 65 years) than those of young subjects
(18-40 years). However the terminal half-life was not significantly altered. No dosage adjustment is
necessary in elderly patients.
Irbesartan and its metabolites are eliminated by both biliary and renal pathways. After either oral or IV
administration of 14C irbesartan, about 20% of the radioactivity is recovered in the urine, and the
remainder in the faeces. Less than 2% of the dose is excreted in the urine as unchanged irbesartan.
Renal impairment: in patients with renal impairment or those undergoing haemodialysis, the
pharmacokinetic parameters of irbesartan are not significantly altered. Irbesartan is not removed by
haemodialysis.
Hepatic impairment: in patients with mild to moderate cirrhosis, the pharmacokinetic parameters of
irbesartan are not significantly altered.
Studies have not been performed in patients with severe hepatic impairment.

5.3 Preclinical safety data

There was no evidence of abnormal systemic or target organ toxicity at clinically relevant doses. In
preclinical safety studies, high doses of irbesartan (� 250 mg/kg/day in rats and � 100 mg/kg/day in
macaques) caused a reduction of red blood cell parameters (erythrocytes, haemoglobin, haematocrit).
At very high doses (� 500 mg/kg/day) degenerative changes in the kidney (such as interstitial
nephritis, tubular distension, basophilic tubules, increased plasma concentrations of urea and
creatinine) were induced by irbesartan in the rat and the macaque and are considered secondary to the
hypotensive effects of the drug which led to decreased renal perfusion. Furthermore, irbesartan
induced hyperplasia/hypertrophy of the juxtaglomerular cells (in rats at � 90 mg/kg/day, in macaques
at � 10 mg/kg/day). All of these changes were considered to be caused by the pharmacological action
of irbesartan. For therapeutic doses of irbesartan in humans, the hyperplasia/ hypertrophy of the renal
juxtaglomerular cells does not appear to have any relevance.
There was no evidence of mutagenicity, clastogenicity or carcinogenicity.
Animal studies with irbesartan showed transient toxic effects (increased renal pelvic cavitation,
hydroureter or subcutaneous oedema) in rat foetuses, which were resolved after birth. In rabbits,
abortion or early resorption were noted at doses causing significant maternal toxicity, including
mortality. No teratogenic effects were observed in the rat or rabbit.



6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Microcrystalline cellulose, croscarmellose sodium, lactose monohydrate, magnesium stearate,
colloidal hydrated silica, pregelatinised maize starch, and poloxamer 188.

6.2 Incompatibilities

None.

6.3 Shelf life

36 months.

6.4 Special precautions for storage

Store in a dry place below 30°C.

6.5 Nature and contents of container

Aprovel tablets are packaged in blister packs containing 28, 56 or 98 tablets in
PVC/PVDC/Aluminium strips or in blister packs containing 56 tablets in unidose
PVC/PVDC/Aluminium strips.

6.6 Instructions for use and handling, and disposal

None.

7. MARKETING AUTHORISATION HOLDER

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

8. MARKETING AUTHORISATION NUMBERS

EU/1/97/046/XXX-XXX

9. DATE OF FIRST AUTHORISATION / RENEWAL OF THE AUTHORISATION

August 1997

10. DATE OF REVISION OF THE TEXT



1. NAME OF THE MEDICINAL PRODUCT

Aprovel 300 mg tablets.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tablet contains 300 mg irbesartan.
For excipients, see 6.1.

3. PHARMACEUTICAL FORM

Tablet.
White to off-white, biconvex, and oval-shaped with a heart debossed on one side and the number 2773
engraved on the other side.

4. CLINICAL PARTICULARS

4.1 Therapeutic indication

Treatment of essential hypertension.

4.2 Posology and method of administration

The usual recommended initial and maintenance dose is 150 mg once daily, with or without food.
Aprovel at a dose of 150 mg once daily generally provides a better 24 hour blood pressure control than
75 mg. However, initiation of therapy with 75 mg could be considered, particularly in haemodialysed
patients and in the elderly over 75 years.
In patients insufficiently controlled with 150 mg once daily, the dose of Aprovel can be increased to
300 mg, or other anti-hypertensive agents can be added. In particular, the addition of a diuretic such as
hydrochlorothiazide has been shown to have an additive effect with Aprovel (see 4.5).
Renal impairment: no dosage adjustment is necessary in patients with impaired renal function. A
lower starting dose (75 mg) should be considered for patients undergoing haemodialysis.
Intravascular volume depletion: volume and/or sodium depletion should be corrected prior to
administration of Aprovel.
Hepatic impairment: no dosage adjustment is necessary in patients with mild to moderate hepatic
impairment. There is no clinical experience in patients with severe hepatic impairment.
Elderly patients: Although consideration should be given to initiating therapy with 75 mg in patients
over 75 years of age, dosage adjustment is not usually necessary for the elderly.
Children: safety and efficacy of Aprovel have not been established in children.

4.3 Contraindications

Hypersensitivity to any component of the product (see 6.1).
Second and third trimester of pregnancy (see 4.6).
Lactation (see 4.6).

4.4 Special warnings and special precautions for use

Intravascular volume depletion: symptomatic hypotension, especially after the first dose, may occur
in patients who are volume and/or sodium depleted by vigorous diuretic therapy, dietary salt
restriction, diarrhoea or vomiting. Such conditions should be corrected before the administration of
Aprovel.
Renovascular hypertension: there is an increased risk of severe hypotension and renal insufficiency
when patients with bilateral renal artery stenosis or stenosis of the artery to a single functioning kidney



are treated with drugs that affect the renin-angiotensin-aldosterone system. While this is not
documented with Aprovel, a similar effect should be anticipated with angiotensin-II receptor
antagonists.
Renal impairment and kidney transplantation: when Aprovel is used in patients with impaired renal
function, a periodic monitoring of potassium and creatinine serum levels is recommended. There is no
experience regarding the administration of Aprovel in patients with a recent kidney transplantation.
Hyperkalemia: as with other drugs that affect the renin-angiotensin-aldosterone system, hyperkalemia
may occur during the treatment with Aprovel, especially in the presence of renal impairment and/or
heart failure. Adequate monitoring of serum potassium in patients at risk is recommended (see 4.5).
Aortic and mitral valve stenosis, obstructive hypertrophic cardiomyopathy: as with other
vasodilators, special caution is indicated in patients suffering from aortic or mitral stenosis, or
obstructive hypertrophic cardiomyopathy.
Primary aldosteronism: patients with primary aldosteronism generally will not respond to anti-
hypertensive drugs acting through inhibition of the renin-angiotensin system. Therefore, the use of
Aprovel is not recommended.
General: in patients whose vascular tone and renal function depend predominantly on the activity of
the renin-angiotensin-aldosterone system (e.g. patients with severe congestive heart failure or
underlying renal disease, including renal artery stenosis), treatment with angiotensin converting
enzyme inhibitors or angiotensin-II receptor antagonists that affect this system has been associated
with acute hypotension, azotaemia, oliguria, or rarely acute renal failure. As with any anti-
hypertensive agent, excessive blood pressure decrease in patients with ischaemic cardiopathy or
ischaemic cardiovascular disease could result in a myocardial infarction or stroke.

4.5 Interactions with other medicinal products and other forms of interaction

Diuretics and other antihypertensive agents: other antihypertensive agents may increase the
hypotensive effects of irbesartan; however Aprovel has been safely administered with other
antihypertensive agents, such as beta-blockers, long-acting calcium channel blockers, and thiazide
diuretics. Prior treatment with high dose diuretics may result in volume depletion and a risk of
hypotension when initiating therapy with Aprovel (see 4.4).
Potassium supplements and potassium-sparing diuretics: based on experience with the use of other
drugs that affect the renin-angiotensin system, concomitant use of potassium-sparing diuretics,
potassium supplements, salt substitutes containing potassium or other drugs that may increase serum
potassium levels (e.g. heparin) may lead to increases in serum potassium (see 4.4).
Lithium: reversible increases in serum lithium concentrations and toxicity have been reported during
concomitant administration of lithium with angiotensin converting enzyme inhibitors. While this is not
documented with Aprovel, the possibility of a similar effect can not be excluded and careful
monitoring of serum lithium levels is recommended during concomitant use.
Additional information on drug interactions: the pharmacokinetics of digoxin were not altered by
coadministration of a 150 mg dose of irbesartan in healthy male volunteers. The pharmacokinetics of
irbesartan are not affected by co-administration of hydrochlorothiazide. Irbesartan is mainly
metabolised by CYP2C9 and to a lesser extent by glucuronidation. Inhibition of the glucuronyl
transferase pathway is unlikely to result in clinically significant interactions. In vitro interactions were
observed between irbesartan and warfarin, tolbutamide (CYP2C9 substrates) and nifedipine (CYP2C9
inhibitor). However, no significant pharmacokinetic or pharmacodynamic interactions were observed
when irbesartan was co-administered with warfarin in healthy male volunteers. The pharmacokinetics
of irbesartan are not affected by co-administration of nifedipine. The effects of CYP2C9 inducers such
as rifampicin on the pharmacokinetics of irbesartan were not evaluated. Based on in vitro data, no
interaction would be expected to occur with drugs whose metabolism is dependent upon
cytochrome P450 isoenzymes CYP1A1, CYP1A2, CYP2A6, CYP2B6, CYP2D6, CYP2E1 or CYP3A4.

4.6 Pregnancy and lactation

Pregnancy: see 4.3 Contra-indications.
As precautionary measure, irbesartan should preferably not be used during first trimester of
pregnancy. A switch to a suitable alternative treatment should be carried out in advance of a planned
pregnancy. In the second and third trimesters, substances that act directly on the renin-angiotensin-



system can cause foetal or neonatal renal failure, foetal skull hypoplasia and even foetal death,
therefore, irbesartan is contraindicated in the second and third trimesters of pregnancy. If pregnancy is
diagnosed, irbesartan should be discontinued as soon as possible, skull and renal function should be
checked with echography if, inadvertently, the treatment was taken for a long period.
Lactation: Aprovel is contraindicated during lactation. It is not known whether irbesartan is excreted
in human milk. Irbesartan is excreted in the milk of lactating rats (see 4.3).

4.7 Effects on ability to drive and use machines

The effect of irbesartan on ability to drive and use machines has not been studied, but based on its
pharmacodynamic properties, irbesartan is unlikely to affect this ability. When driving vehicles or
operating machines, it should be taken into account that occasionally dizziness or weariness may occur
during treatment of hypertension.

4.8 Undesirable effects

Undesirable effects in patients receiving Aprovel are generally mild and transient.
In placebo-controlled trials in patients with hypertension, the overall incidence of adverse events did
not differ between the irbesartan and the placebo groups. Discontinuation due to any clinical or
laboratory adverse event was less frequent for irbesartan-treated patients than for placebo-treated
patients. The incidence of adverse events was not related to dose (in the recommended dose range),
gender, age, race, or duration of treatment.
Clinical adverse events, regardless of whether attributed to therapy, occurring in 1% or more of
hypertensive patients with Aprovel in placebo-controlled trials are presented in the following table:

% of Patients
Adverse Event Irbesartan Monotherapy

n= 1965
Placebo
n= 641

respiratory infection a 18.4 18.6
headache 12.3 16.7 *
musculoskeletal pain b 7.3 8.4
dizziness 4.9 5.0
fatigue 4.3 3.7
diarrhoea 3.1 2.2
cough 2.8 2.7
nausea/vomiting 2.1 2.8
musculoskeletal trauma 1.9 * 0.5
chest pain 1.8 1.7
dyspepsia/heartburn 1.7 1.1
oedema 1.5 2.3
abdominal pain 1.4 2.0
rash 1.3 2.0
tachycardia 1.2 0.9
anxiety/nervousness 1.1 0.9
UTI 1.1 1.4

a Includes upper respiratory infection, sinus abnormality, influenza, pharyngitis, and rhinitis.
b Includes musculoskeletal pain, musculoskeletal ache, and myalgia.
* Indicates a statistically significant difference between groups (p < 0.05).

Adverse events occurred with similar frequency in placebo and irbesartan-treated patients, with the
exception of headache, musculoskeletal trauma, and flushing. Headache occurred significantly more
often in the placebo group. Musculoskeletal trauma of differing types and causes occurred with a
significantly higher incidence in the irbesartan group; all reports of musculoskeletal trauma were
considered unrelated to irbesartan by the investigators. Flushing occurred in 0.6% of irbesartan
patients and in no placebo patients. The occurrence of flushing was not related to dose, was not
accompanied by other clinical events, and the relationship with irbesartan therapy is unknown.



No clinically significant changes in laboratory test parameters occurred in controlled clinical trials.
Although significant increases in plasma creatine kinase occurred more frequently in irbesartan-treated
subjects (1.7% vs 0.7% in placebo-treated subjects), none of these increases were classified as serious,
resulted in drug discontinuation, or were associated with identifiable clinical musculoskeletal events.
No special monitoring of laboratory parameters is necessary for patients with essential hypertension
receiving therapy with Aprovel, when the renal function is normal (see 4.4).
Post-marketing experience: as with other angiotensin-II receptor antagonists, rare cases of
hypersensitivity reactions (rash, urticaria, angioedema) have been reported. The following have also
been reported very rarely during post-marketing surveillance: asthenia, diarrhoea, dizziness,
dyspepsia, headache, hyperkalemia, myalgia, nausea, tachycardia, liver function abnormalities,
including hepatitis and impaired renal function including isolated cases of renal failure in patients at
risk (see 4.4).

4.9 Overdose

Experience in adults exposed to doses of up to 900 mg/day for 8 weeks revealed no toxicity. The most
likely manifestations of overdosage are expected to be hypotension and tachycardia; bradycardia
might also occur from overdose. No specific information is available on the treatment of overdosage
with Aprovel. The patient should be closely monitored, and the treatment should be symptomatic and
supportive. Suggested measures include induction of emesis and/or gastric lavage. Activated charcoal
may be useful in the treatment of overdosage. Irbesartan is not removed by haemodialysis.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Angiotensin-II antagonists, ATC code C09C A04.
Irbesartan is a potent, orally active, selective angiotensin-II receptor (type AT1) antagonist. It is
expected to block all actions of angiotensin-II mediated by the AT1 receptor, regardless of the source
or route of synthesis of angiotensin-II. The selective antagonism of the angiotensin-II (AT1) receptors
results in increases in plasma renin levels and angiotensin-II levels, and a decrease in plasma
aldosterone concentration. Serum potassium levels are not significantly affected by irbesartan alone at
the recommended doses. Irbesartan does not inhibit ACE (kininase-II), an enzyme which generates
angiotensin-II and also degrades bradykinin into inactive metabolites. Irbesartan does not require
metabolic activation for its activity.
Irbesartan lowers blood pressure with minimal change in heart rate. The decrease in blood pressure is
dose-related for once a day doses with a tendency towards plateau at doses above 300 mg. Doses of
150-300 mg once daily lower supine or seated blood pressures at trough (i.e. 24 hours after dosing) by
an average of 8-13/5-8 mm Hg (systolic/diastolic) greater than those associated with placebo.
Peak reduction of blood pressure is achieved within 3-6 hours after administration and the blood
pressure lowering effect is maintained for at least 24 hours. At 24 hours the reduction of blood
pressure was 60-70% of the corresponding peak diastolic and systolic responses at the recommended
doses. Once daily dosing with 150 mg produced trough and mean 24 hour responses similar to twice
daily dosing on the same total dose.
The blood pressure lowering effect of Aprovel is evident within 1-2 weeks, with the maximal effect
occurring by 4-6 weeks after start of therapy. The antihypertensive effects are maintained during long
term therapy. After withdrawal of therapy, blood pressure gradually returns toward baseline. Rebound
hypertension has not been observed.
The blood pressure lowering effects of irbesartan and thiazide-type diuretics are additive. In patients
not adequately controlled by irbesartan alone, the addition of a low dose of hydrochlorothiazide
(12.5 mg) to irbesartan once daily results in a further placebo-adjusted blood pressure reduction at
trough of 7-10/3-6 mm Hg (systolic/diastolic).
The efficacy of Aprovel is not influenced by age or gender. As is the case with other drugs that affect
the renin-angiotensin system, black hypertensive patients have notably less response to irbesartan
monotherapy. When irbesartan is administered concomitantly with a low dose of hydrochlorothiazide
(e.g. 12.5 mg daily), the antihypertensive response in black patients approaches that of white patients.



There is no clinically important effect on serum uric acid or urinary uric acid secretion.

5.2 Pharmacokinetic properties

After oral administration, irbesartan is well absorbed: studies of absolute bioavailability gave values of
approximately 60-80%. Concomitant food intake does not significantly influence the bioavailability of
irbesartan.
Plasma protein binding is approximately 96%, with negligible binding to cellular blood components.
The volume of distribution is 53-93 litres.
Following oral or intravenous administration of 14C irbesartan, 80-85% of the circulating plasma
radioactivity is attributable to unchanged irbesartan. Irbesartan is metabolised by the liver via
glucuronide conjugation and oxidation. The major circulating metabolite is irbesartan glucuronide
(approximately 6%). In vitro studies indicate that irbesartan is primarily oxidised by the
cytochrome P450 enzyme CYP2C9; isoenzyme CYP3A4 has negligible effect.
Irbesartan exhibits linear and dose proportional pharmacokinetics over the dose range of 10 to 600 mg.
A less than proportional increase in oral absorption at doses beyond 600 mg (twice the maximal
recommended dose) was observed; the mechanism for this is unknown. Peak plasma concentrations
are attained at 1.5-2 hours after oral administration. The total body and renal clearance are
157-176 and 3-3.5 ml/min, respectively. The terminal elimination half-life of irbesartan is
11-15 hours. Steady-state plasma concentrations are attained within 3 days after initiation of a once-
daily dosing regimen. Limited accumulation of irbesartan (� 20%) is observed in plasma upon
repeated once-daily dosing. In a study, somewhat higher plasma concentrations of irbesartan were
observed in female hypertensive patients. However, there was no difference in the half-life and
accumulation of irbesartan. No dosage adjustment is necessary in female patients. Irbesartan AUC and
Cmax values were also somewhat greater in elderly subjects (� 65 years) than those of young subjects
(18-40 years). However the terminal half-life was not significantly altered. No dosage adjustment is
necessary in elderly patients.
Irbesartan and its metabolites are eliminated by both biliary and renal pathways. After either oral or IV
administration of 14C irbesartan, about 20% of the radioactivity is recovered in the urine, and the
remainder in the faeces. Less than 2% of the dose is excreted in the urine as unchanged irbesartan.
Renal impairment: in patients with renal impairment or those undergoing haemodialysis, the
pharmacokinetic parameters of irbesartan are not significantly altered. Irbesartan is not removed by
haemodialysis.
Hepatic impairment: in patients with mild to moderate cirrhosis, the pharmacokinetic parameters of
irbesartan are not significantly altered.
Studies have not been performed in patients with severe hepatic impairment.

5.3 Preclinical safety data

There was no evidence of abnormal systemic or target organ toxicity at clinically relevant doses. In
preclinical safety studies, high doses of irbesartan (� 250 mg/kg/day in rats and � 100 mg/kg/day in
macaques) caused a reduction of red blood cell parameters (erythrocytes, haemoglobin, haematocrit).
At very high doses (� 500 mg/kg/day) degenerative changes in the kidney (such as interstitial
nephritis, tubular distension, basophilic tubules, increased plasma concentrations of urea and
creatinine) were induced by irbesartan in the rat and the macaque and are considered secondary to the
hypotensive effects of the drug which led to decreased renal perfusion. Furthermore, irbesartan
induced hyperplasia/hypertrophy of the juxtaglomerular cells (in rats at � 90 mg/kg/day, in macaques
at � 10 mg/kg/day). All of these changes were considered to be caused by the pharmacological action
of irbesartan. For therapeutic doses of irbesartan in humans, the hyperplasia/ hypertrophy of the renal
juxtaglomerular cells does not appear to have any relevance.
There was no evidence of mutagenicity, clastogenicity or carcinogenicity.
Animal studies with irbesartan showed transient toxic effects (increased renal pelvic cavitation,
hydroureter or subcutaneous oedema) in rat foetuses, which were resolved after birth. In rabbits,
abortion or early resorption were noted at doses causing significant maternal toxicity, including
mortality. No teratogenic effects were observed in the rat or rabbit.



6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Microcrystalline cellulose, croscarmellose sodium, lactose monohydrate, magnesium stearate,
colloidal hydrated silica, pregelatinised maize starch, and poloxamer 188.

6.2 Incompatibilities

None.

6.3 Shelf life

36 months.

6.4 Special precautions for storage

Store in a dry place below 30°C.

6.5 Nature and contents of container

Aprovel tablets are packaged in blister packs containing 28, 56 or 98 tablets in
PVC/PVDC/Aluminium strips or in blister packs containing 56 tablets in unidose
PVC/PVDC/Aluminium strips.

6.6 Instructions for use and handling, and disposal

None.
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A. LABELLING



Outer Packaging text

Aprovel 75 mg tablets

Irbesartan

Each tablet contains: irbesartan 75 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

28 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/1/97/046/001

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 75 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC

Mon
Tue
Wed
Thu
Fri
Sat
Sun



Outer Packaging text

Aprovel 75 mg tablets

Irbesartan

Each tablet contains: irbesartan 75 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

56 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/1/97/046/002

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 75 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC

Mon
Tue
Wed
Thu
Fri
Sat
Sun



Outer Packaging text

Aprovel 75 mg tablets

Irbesartan

Each tablet contains: irbesartan 75 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

56 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/X/XX/XXX/XXX

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 75 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC



Outer Packaging text

Aprovel 75 mg tablets

Irbesartan

Each tablet contains: irbesartan 75 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

98 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/1/97/046/003

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 75 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC

Mon
Tue
Wed
Thu
Fri
Sat
Sun



Outer Packaging text

Aprovel 150 mg tablets

Irbesartan

Each tablet contains: irbesartan 150 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

28 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/1/97/046/004

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 150 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC

Mon
Tue
Wed
Thu
Fri
Sat
Sun



Outer Packaging text

Aprovel 150 mg tablets

Irbesartan

Each tablet contains: irbesartan 150 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

56 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/1/97/046/005

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 150 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC

Mon
Tue
Wed
Thu
Fri
Sat
Sun



Outer Packaging text

Aprovel 150 mg tablets

Irbesartan

Each tablet contains: irbesartan 150 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

56 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/X/XX/XXX/XXX

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 150 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC



Outer Packaging text

Aprovel 150 mg tablets

Irbesartan

Each tablet contains: irbesartan 150 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

98 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/1/97/046/006

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 150 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC

Mon
Tue
Wed
Thu
Fri
Sat
Sun



Outer Packaging text

Aprovel 300 mg tablets

Irbesartan

Each tablet contains: irbesartan 300 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

28 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/1/97/046/007

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 300 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC

Mon
Tue
Wed
Thu
Fri
Sat
Sun



Outer Packaging text

Aprovel 300 mg tablets

Irbesartan

Each tablet contains: irbesartan 300 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

56 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/1/97/046/008

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 300 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC

Mon
Tue
Wed
Thu
Fri
Sat
Sun



Outer Packaging text

Aprovel 300 mg tablets

Irbesartan

Each tablet contains: irbesartan 300 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

56 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/X/XX/XXX/XXX

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 300 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC



Outer Packaging text

Aprovel 300 mg tablets

Irbesartan

Each tablet contains: irbesartan 300 mg, microcrystalline cellulose, croscarmellose sodium, lactose
monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.

98 tablets

For oral use.

Keep out of the reach and sight of children.

Expiry date: {month/year}

Store in a dry place below 30°C.

Marketing authorisation holder:
SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

EU/1/97/046/009

Batch number:

Medicinal product subject to medical prescription.

Before use, please see package leaflet.



Blister text

Aprovel 300 mg tablets

Irbesartan

Expiry date: {month/year}

Batch number:

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC

Mon
Tue
Wed
Thu
Fri
Sat
Sun



B. PACKAGE LEAFLET



PACKAGE LEAFLET
Aprovel 75 mg tablets

Irbesartan

PLEASE READ THIS LEAFLET CAREFULLY BEFORE YOU START TO TAKE YOUR
TABLETS

Your doctor has prescribed this medicine for you. Do not give it to anyone else. This leaflet contains a
summary of the information on your medicine. If you have questions or want more information, please
ask your doctor or pharmacist. Keep this leaflet whilst you are taking Aprovel tablets, you may want
to read it again.

COMPOSITION

The active substance in Aprovel tablets is irbesartan. Each tablet contains 75 mg irbesartan.
The tablets contain the following excipients: microcrystalline cellulose, croscarmellose sodium,
lactose monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.
Aprovel 75 mg tablets are supplied in blister packs of 28, 56 or 98. Unidose blister packs of 56 tablets
for delivery in hospitals are also available.

TYPE OF MEDICINE

Aprovel belongs to a group of medicines known as angiotensin-II receptor antagonists. Angiotensin-II
is a substance produced in the body which binds to receptors in blood vessels causing them to tighten.
This results in an increase in blood pressure. Aprovel prevents the binding of angiotensin-II to these
receptors, causing the blood vessels to relax and the blood pressure to lower.

MARKETING AUTHORISATION HOLDER

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

MANUFACTURER

SANOFI WINTHROP INDUSTRIE
1 rue de la Vierge
F-33440 Ambarès - France

SANOFI WINTHROP Ltd, Production Division
Edgefield Avenue - Fawdon
Newcastle Upon Tyne NE3 3TT - United Kingdom

WHEN SHOULD Aprovel BE USED?

Aprovel is used in the treatment of high blood pressure (hypertension).
Your doctor measured your blood pressure and found it to be above the normal range for your age.
High blood pressure, if not treated, can damage blood vessels in several organs such as the heart, the
kidneys, the brain and the eyes. In some instances this may lead to heart attacks, heart or kidney



failure, strokes, or blindness. There are usually no symptoms of high blood pressure before damages
occur. Thus measurement of the blood pressure is necessary to verify if it is in the normal range or not.
High blood pressure can be treated and controlled with medicines such as Aprovel. Your doctor may
also have recommended that you adjust your lifestyle to help to lower your high blood pressure (losing
weight, avoiding smoking, reducing alcohol consumption and restricting the amount of salt in the
diet). He may also have encouraged the practice of regular, mild (not strenuous) exercise such as
walking and swimming.

WHEN SHOULD Aprovel NOT BE USED?

Do not take Aprovel if:
� you are in the second or third trimester of pregnancy,
� you are breast-feeding or
� if you are allergic to any of the ingredients (see “Composition”).
Aprovel should not be given to children.
If any of the above apply to you, inform your doctor or pharmacist first and ask for their advice.

OTHER IMPORTANT INFORMATION BEFORE TAKING Aprovel

There are certain conditions which you may have, or have had, which require special care before or
while taking Aprovel. Therefore, before taking this medicine, you should have told your doctor if you
suffer from:
� excessive vomiting or diarrhoea,
� kidney problems,
� heart problems.
If you are to undergo any surgery or receive anaesthetics, you should make sure the doctor knows that
you are taking Aprovel tablets.

CAN YOU TAKE Aprovel WITH OTHER MEDICINES?

You should have informed your doctor of any medicines you are taking. These include medicines
obtained without prescription.
Aprovel does not usually interact with other medicines. Special precautionary measures (e.g. blood
tests) may be appropriate if you take potassium supplements, potassium-containing salt substitutes,
potassium-sparing medicines (such as certain diuretics) or lithium-containing medicines.

CAN Aprovel BE USED DURING PREGNANCY OR BREAST-FEEDING?

Tell your doctor before taking Aprovel if you are pregnant, think you may be pregnant, are planning to
be pregnant or if you are breast-feeding. It is preferable not to use Aprovel in the first trimester of
pregnancy. If you become pregnant while on Aprovel treatment, refer to your doctor without delay.
Aprovel should not be taken during the second or third trimester of pregnancy, or while breast-feeding
(see “When should Aprovel not be used?”). A switch to a suitable alternative treatment should be
carried out in advance of a planned pregnancy.

CAN I DRIVE OR OPERATE MACHINERY WHILE TAKING Aprovel?

Aprovel is unlikely to affect your ability to drive or use machines. However, occasionally dizziness or
weariness may occur during treatment of high blood pressure. If you experience these, consult your
doctor before attempting such activities.



HOW SHOULD YOU TAKE Aprovel?

The tablets should be taken regularly as directed by your doctor.
Treatment usually starts with 150 mg once a day. The dose may later be increased to 300 mg once
daily depending on blood pressure response. The maximal blood pressure lowering effect should be
reached 4-6 weeks after beginning treatment.
The doctor may advise a lower dose, especially when starting treatment in certain patients such as
those on haemodialysis, or those over the age of 75 years.
Aprovel can be taken with or without food. The tablets should be swallowed with a drink of water.
You should try to take your daily dose at about the same time each day. It is important that you
continue to take Aprovel until your doctor tells you otherwise.

MISSING A DOSE

If you accidentally miss a daily dose, just take the next dose as normal. Do not take a double dose to
make up for the missed dose.

OVERDOSE

If you accidentally take too many tablets, or a child swallows some, contact your doctor immediately.

ARE THERE UNDESIRABLE EFFECTS WHEN TAKING Aprovel?

All medicines may cause some undesirable effects.
Undesirable effects with Aprovel are generally rare and of a temporary nature. They are generally mild
and do not normally require treatment to be interrupted. If you notice any other undesirable effects,
you should inform your doctor or pharmacist and ask for their advice.
In clinical studies, only minor injuries, most likely related to physical activity (like muscle and joint
sprains), and on rare occasions flushing, were reported more often by patients taking Aprovel
compared to patients taking placebo (sugar tablets). It is not sure if these were due to the medicine.
The symptoms or feelings most often reported by patients taking Aprovel or placebo included:
respiratory infections (like colds and flu), aches and pains (like headache, and muscle aches), and
dizziness. None of these was reported more often by patients taking Aprovel compared to patients
taking placebo.
Occasional undesirable effects reported since marketing of Aprovel are: increased blood potassium
level, headache, dizziness, fast heart beat, pain in the muscles, indigestion, feeling sick, diarrhoea,
weakness, liver function disorders and impaired renal function.
As with similar medicines, rare cases of allergic skin reactions (rash, urticaria), as well as localised
swelling of the face, lips and/or tongue have been reported in patients taking irbesartan. If you think
you are developing such a reaction or get short of breath stop taking Aprovel and seek immediate
medical attention.

HOW SHOULD YOU STORE YOUR Aprovel TABLETS?

Keep all medicines out of the reach and sight of children.
Aprovel tablets should be stored in a dry place, below 30°C. Do not leave them near a radiator, on a
window sill or in a humid place.
You will see an “Expiry date” on the carton and on the blister. Do not use the tablets after this date.
Do not remove the tablets from the blister pack until you are ready to take the medicine.

FURTHER INFORMATION



For any information about this medicinal product, please contact the local representative of the
Marketing Authorisation Holder.



Belgique/België/Belgien
SANOFI-SYNTHELABO S.A. N.V.
Avenue de la Métrologie, 5 / Metrologielaan, 5
B-1130 Bruxelles/Brussel/Brüssel
Tél/Tel. : +32 2 244 10 00

Luxembourg/Luxemburg
SANOFI-SYNTHELABO S.A. N.V.
Avenue de la Métrologie, 5 / Metrologielaan, 5
B-1130 Bruxelles/Brussel/Brüssel
Belgique/Belgien
Tel. : +32 2 244 10 00

Danmark
SANOFI-SYNTHELABO A/S
Ringager 4A
DK-2605 Brøndby
Tlf : +45 43 29 22 00

Nederland
SANOFI-SYNTHELABO B.V.
Govert van Wijnkade 48
NL-3144 EG Maassluis
Tel. : +31 10 59 31 300

Deutschland
SANOFI-SYNTHELABO GMBH
Potsdamer Strasse 8
D-10785 Berlin
Tel. : +49 30 2575 2000

Österreich
SANOFI-SYNTHELABO GMBH
Koppstrasse 116
A-1160 Wien
Tel. : +43 1 49 50 200 0

Ελλάδα
SANOFI-SYNTHELABO ΑΕ
1° χλµ. λεωφ. Παιανίας - Μαρκοπούλου
GR-19002 Παιανία Αττικής
Τηλ. : +30 1 66 98 500

Portugal
SANOFI-SYNTHELABO - PRODUTOS
FARMACÊUTICOS, SA
Praça Duque de Saldanha, nº1 - 4º E
P-1050-094 Lisboa
Tel. : +351 21 3589400

España
SANOFI-SYNTHELABO, S.A.
Edificio Marina Village
Avda. Litoral Mar, 12-14
5a Planta
E-08005 Barcelona
Tel. : +34 93 485 94 00

Suomi/Finland
SANOFI-SYNTHELABO OY
Vattuniemenranta 2/
Hallonnässtranden 2
FIN-00210 Helsinki/Helsingfors
Puh/Tlf. : +358 9 86 23 33 00

France
SANOFI-SYNTHELABO FRANCE
174, avenue de France
F-75013 Paris
Tél. : +33 8 25 08 83 52

Sverige
SANOFI WINTHROP AB
Gustavslundsvägen 139
Box 14142
S-167 14 Bromma
Tlf. : +46 8 470 18 00

Ireland
SANOFI-SYNTHELABO IRELAND
United Drug House
Belgard Road
IRL-Tallaght-Dublin 24
Tel. : +353 1 462 1853

United Kingdom
SANOFI-SYNTHELABO
P.O. Box 597
Guildford
Surrey GU1 4YS-UK
Tel.: +44 1483 505515

Italia
SANOFI-SYNTHELABO S.P.A.
Via Messina, 38
I-20154 Milano
Tel. : +39 02 739 41

This leaflet was last approved on



PACKAGE LEAFLET
Aprovel 150 mg tablets

Irbesartan

PLEASE READ THIS LEAFLET CAREFULLY BEFORE YOU START TO TAKE YOUR
TABLETS

Your doctor has prescribed this medicine for you. Do not give it to anyone else. This leaflet contains a
summary of the information on your medicine. If you have questions or want more information, please
ask your doctor or pharmacist. Keep this leaflet whilst you are taking Aprovel tablets, you may want
to read it again.

COMPOSITION

The active substance in Aprovel tablets is irbesartan. Each tablet contains 150 mg irbesartan.
The tablets contain the following excipients: microcrystalline cellulose, croscarmellose sodium,
lactose monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.
Aprovel 150 mg tablets are supplied in blister packs of 28, 56 or 98. Unidose blister packs of
56 tablets for delivery in hospitals are also available.

TYPE OF MEDICINE

Aprovel belongs to a group of medicines known as angiotensin-II receptor antagonists. Angiotensin-II
is a substance produced in the body which binds to receptors in blood vessels causing them to tighten.
This results in an increase in blood pressure. Aprovel prevents the binding of angiotensin-II to these
receptors, causing the blood vessels to relax and the blood pressure to lower.

MARKETING AUTHORISATION HOLDER

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

MANUFACTURER

SANOFI WINTHROP INDUSTRIE
1 rue de la Vierge
F-33440 Ambarès - France

SANOFI WINTHROP Ltd, Production Division
Edgefield Avenue - Fawdon
Newcastle Upon Tyne NE3 3TT - United Kingdom

WHEN SHOULD Aprovel BE USED?

Aprovel is used in the treatment of high blood pressure (hypertension).
Your doctor measured your blood pressure and found it to be above the normal range for your age.
High blood pressure, if not treated, can damage blood vessels in several organs such as the heart, the
kidneys, the brain and the eyes. In some instances this may lead to heart attacks, heart or kidney



failure, strokes, or blindness. There are usually no symptoms of high blood pressure before damages
occur. Thus measurement of the blood pressure is necessary to verify if it is in the normal range or not.
High blood pressure can be treated and controlled with medicines such as Aprovel. Your doctor may
also have recommended that you adjust your lifestyle to help to lower your high blood pressure (losing
weight, avoiding smoking, reducing alcohol consumption and restricting the amount of salt in the
diet). He may also have encouraged the practice of regular, mild (not strenuous) exercise such as
walking and swimming.

WHEN SHOULD Aprovel NOT BE USED?

Do not take Aprovel if:
� you are in the second or third trimester of pregnancy,
� you are breast-feeding or
� if you are allergic to any of the ingredients (see “Composition”).
Aprovel should not be given to children.
If any of the above apply to you, inform your doctor or pharmacist first and ask for their advice.

OTHER IMPORTANT INFORMATION BEFORE TAKING Aprovel

There are certain conditions which you may have, or have had, which require special care before or
while taking Aprovel. Therefore, before taking this medicine, you should have told your doctor if you
suffer from:
� excessive vomiting or diarrhoea,
� kidney problems,
� heart problems.
If you are to undergo any surgery or receive anaesthetics, you should make sure the doctor knows that
you are taking Aprovel tablets.

CAN YOU TAKE Aprovel WITH OTHER MEDICINES?

You should have informed your doctor of any medicines you are taking. These include medicines
obtained without prescription.
Aprovel does not usually interact with other medicines. Special precautionary measures (e.g. blood
tests) may be appropriate if you take potassium supplements, potassium-containing salt substitutes,
potassium-sparing medicines (such as certain diuretics) or lithium-containing medicines.

CAN Aprovel BE USED DURING PREGNANCY OR BREAST-FEEDING?

Tell your doctor before taking Aprovel if you are pregnant, think you may be pregnant, are planning to
be pregnant or if you are breast-feeding. It is preferable not to use Aprovel in the first trimester of
pregnancy. If you become pregnant while on Aprovel treatment, refer to your doctor without delay.
Aprovel should not be taken during the second or third trimester of pregnancy, or while breast-feeding
(see “When should Aprovel not be used?”). A switch to a suitable alternative treatment should be
carried out in advance of a planned pregnancy.

CAN I DRIVE OR OPERATE MACHINERY WHILE TAKING Aprovel?

Aprovel is unlikely to affect your ability to drive or use machines. However, occasionally dizziness or
weariness may occur during treatment of high blood pressure. If you experience these, consult your
doctor before attempting such activities.



HOW SHOULD YOU TAKE Aprovel?

The tablets should be taken regularly as directed by your doctor.
Treatment usually starts with 150 mg once a day. The dose may later be increased to 300 mg once
daily depending on blood pressure response. The maximal blood pressure lowering effect should be
reached 4-6 weeks after beginning treatment.
The doctor may advise a lower dose, especially when starting treatment in certain patients such as
those on haemodialysis, or those over the age of 75 years.
Aprovel can be taken with or without food. The tablets should be swallowed with a drink of water.
You should try to take your daily dose at about the same time each day. It is important that you
continue to take Aprovel until your doctor tells you otherwise.

MISSING A DOSE

If you accidentally miss a daily dose, just take the next dose as normal. Do not take a double dose to
make up for the missed dose.

OVERDOSE

If you accidentally take too many tablets, or a child swallows some, contact your doctor immediately.

ARE THERE UNDESIRABLE EFFECTS WHEN TAKING Aprovel?

All medicines may cause some undesirable effects.
Undesirable effects with Aprovel are generally rare and of a temporary nature. They are generally mild
and do not normally require treatment to be interrupted. If you notice any other undesirable effects,
you should inform your doctor or pharmacist and ask for their advice.
In clinical studies, only minor injuries, most likely related to physical activity (like muscle and joint
sprains), and on rare occasions flushing, were reported more often by patients taking Aprovel
compared to patients taking placebo (sugar tablets). It is not sure if these were due to the medicine.
The symptoms or feelings most often reported by patients taking Aprovel or placebo included:
respiratory infections (like colds and flu), aches and pains (like headache, and muscle aches), and
dizziness. None of these was reported more often by patients taking Aprovel compared to patients
taking placebo.
Occasional undesirable effects reported since marketing of Aprovel are: increased blood potassium
level, headache, dizziness, fast heart beat, pain in the muscles, indigestion, feeling sick, diarrhoea,
weakness, liver function disorders and impaired renal function.
As with similar medicines, rare cases of allergic skin reactions (rash, urticaria), as well as localised
swelling of the face, lips and/or tongue have been reported in patients taking irbesartan. If you think
you are developing such a reaction or get short of breath stop taking Aprovel and seek immediate
medical attention.

HOW SHOULD YOU STORE YOUR Aprovel TABLETS?

Keep all medicines out of the reach and sight of children.
Aprovel tablets should be stored in a dry place, below 30°C. Do not leave them near a radiator, on a
window sill or in a humid place.
You will see an “Expiry date” on the carton and on the blister. Do not use the tablets after this date.
Do not remove the tablets from the blister pack until you are ready to take the medicine.

FURTHER INFORMATION



For any information about this medicinal product, please contact the local representative of the
Marketing Authorisation Holder.



Belgique/België/Belgien
SANOFI-SYNTHELABO S.A. N.V.
Avenue de la Métrologie, 5 / Metrologielaan, 5
B-1130 Bruxelles/Brussel/Brüssel
Tél/Tel. : +32 2 244 10 00

Luxembourg/Luxemburg
SANOFI-SYNTHELABO S.A. N.V.
Avenue de la Métrologie, 5 / Metrologielaan, 5
B-1130 Bruxelles/Brussel/Brüssel
Belgique/Belgien
Tel. : +32 2 244 10 00

Danmark
SANOFI-SYNTHELABO A/S
Ringager 4A
DK-2605 Brøndby
Tlf : +45 43 29 22 00

Nederland
SANOFI-SYNTHELABO B.V.
Govert van Wijnkade 48
NL-3144 EG Maassluis
Tel. : +31 10 59 31 300

Deutschland
SANOFI-SYNTHELABO GMBH
Potsdamer Strasse 8
D-10785 Berlin
Tel. : +49 30 2575 2000

Österreich
SANOFI-SYNTHELABO GMBH
Koppstrasse 116
A-1160 Wien
Tel. : +43 1 49 50 200 0

Ελλάδα
SANOFI-SYNTHELABO ΑΕ
1° χλµ. λεωφ. Παιανίας - Μαρκοπούλου
GR-19002 Παιανία Αττικής
Τηλ. : +30 1 66 98 500

Portugal
SANOFI-SYNTHELABO - PRODUTOS
FARMACÊUTICOS, SA
Praça Duque de Saldanha, nº1 - 4º E
P-1050-094 Lisboa
Tel. : +351 21 3589400

España
SANOFI-SYNTHELABO, S.A.
Edificio Marina Village
Avda. Litoral Mar, 12-14
5a Planta
E-08005 Barcelona
Tel. : +34 93 485 94 00

Suomi/Finland
SANOFI-SYNTHELABO OY
Vattuniemenranta 2/
Hallonnässtranden 2
FIN-00210 Helsinki/Helsingfors
Puh/Tlf. : +358 9 86 23 33 00

France
SANOFI-SYNTHELABO FRANCE
174, avenue de France
F-75013 Paris
Tél. : +33 8 25 08 83 52

Sverige
SANOFI WINTHROP AB
Gustavslundsvägen 139
Box 14142
S-167 14 Bromma
Tlf. : +46 8 470 18 00

Ireland
SANOFI-SYNTHELABO IRELAND
United Drug House
Belgard Road
IRL-Tallaght-Dublin 24
Tel. : +353 1 462 1853

United Kingdom
SANOFI-SYNTHELABO
P.O. Box 597
Guildford
Surrey GU1 4YS-UK
Tel.: +44 1483 505515

Italia
SANOFI-SYNTHELABO S.P.A.
Via Messina, 38
I-20154 Milano
Tel. : +39 02 739 41

This leaflet was last approved on



PACKAGE LEAFLET
Aprovel 300 mg tablets

Irbesartan

PLEASE READ THIS LEAFLET CAREFULLY BEFORE YOU START TO TAKE YOUR
TABLETS

Your doctor has prescribed this medicine for you. Do not give it to anyone else. This leaflet contains a
summary of the information on your medicine. If you have questions or want more information, please
ask your doctor or pharmacist. Keep this leaflet whilst you are taking Aprovel tablets, you may want
to read it again.

COMPOSITION

The active substance in Aprovel tablets is irbesartan. Each tablet contains 300 mg irbesartan.
The tablets contain the following excipients: microcrystalline cellulose, croscarmellose sodium,
lactose monohydrate, magnesium stearate, colloidal hydrated silica, pregelatinised maize starch, and
poloxamer 188.
Aprovel 300 mg tablets are supplied in blister packs of 28, 56 or 98. Unidose blister packs of
56 tablets for delivery in hospitals are also available.

TYPE OF MEDICINE

Aprovel belongs to a group of medicines known as angiotensin-II receptor antagonists. Angiotensin-II
is a substance produced in the body which binds to receptors in blood vessels causing them to tighten.
This results in an increase in blood pressure. Aprovel prevents the binding of angiotensin-II to these
receptors, causing the blood vessels to relax and the blood pressure to lower.

MARKETING AUTHORISATION HOLDER

SANOFI PHARMA BRISTOL-MYERS SQUIBB SNC
174 avenue de France
F-75013 Paris - France

MANUFACTURER

SANOFI WINTHROP INDUSTRIE
1 rue de la Vierge
F-33440 Ambarès - France

SANOFI WINTHROP Ltd, Production Division
Edgefield Avenue - Fawdon
Newcastle Upon Tyne NE3 3TT - United Kingdom

WHEN SHOULD Aprovel BE USED?

Aprovel is used in the treatment of high blood pressure (hypertension).
Your doctor measured your blood pressure and found it to be above the normal range for your age.
High blood pressure, if not treated, can damage blood vessels in several organs such as the heart, the
kidneys, the brain and the eyes. In some instances this may lead to heart attacks, heart or kidney



failure, strokes, or blindness. There are usually no symptoms of high blood pressure before damages
occur. Thus measurement of the blood pressure is necessary to verify if it is in the normal range or not.
High blood pressure can be treated and controlled with medicines such as Aprovel. Your doctor may
also have recommended that you adjust your lifestyle to help to lower your high blood pressure (losing
weight, avoiding smoking, reducing alcohol consumption and restricting the amount of salt in the
diet). He may also have encouraged the practice of regular, mild (not strenuous) exercise such as
walking and swimming.

WHEN SHOULD Aprovel NOT BE USED?

Do not take Aprovel if:
� you are in the second or third trimester of pregnancy,
� you are breast-feeding or
� if you are allergic to any of the ingredients (see “Composition”).
Aprovel should not be given to children.
If any of the above apply to you, inform your doctor or pharmacist first and ask for their advice.

OTHER IMPORTANT INFORMATION BEFORE TAKING Aprovel

There are certain conditions which you may have, or have had, which require special care before or
while taking Aprovel. Therefore, before taking this medicine, you should have told your doctor if you
suffer from:
� excessive vomiting or diarrhoea,
� kidney problems,
� heart problems.
If you are to undergo any surgery or receive anaesthetics, you should make sure the doctor knows that
you are taking Aprovel tablets.

CAN YOU TAKE Aprovel WITH OTHER MEDICINES?

You should have informed your doctor of any medicines you are taking. These include medicines
obtained without prescription.
Aprovel does not usually interact with other medicines. Special precautionary measures (e.g. blood
tests) may be appropriate if you take potassium supplements, potassium-containing salt substitutes,
potassium-sparing medicines (such as certain diuretics) or lithium-containing medicines.

CAN Aprovel BE USED DURING PREGNANCY OR BREAST-FEEDING?

Tell your doctor before taking Aprovel if you are pregnant, think you may be pregnant, are planning to
be pregnant or if you are breast-feeding. It is preferable not to use Aprovel in the first trimester of
pregnancy. If you become pregnant while on Aprovel treatment, refer to your doctor without delay.
Aprovel should not be taken during the second or third trimester of pregnancy, or while breast-feeding
(see “When should Aprovel not be used?”). A switch to a suitable alternative treatment should be
carried out in advance of a planned pregnancy.

CAN I DRIVE OR OPERATE MACHINERY WHILE TAKING Aprovel?

Aprovel is unlikely to affect your ability to drive or use machines. However, occasionally dizziness or
weariness may occur during treatment of high blood pressure. If you experience these, consult your
doctor before attempting such activities.



HOW SHOULD YOU TAKE Aprovel?

The tablets should be taken regularly as directed by your doctor.
Treatment usually starts with 150 mg once a day. The dose may later be increased to 300 mg once
daily depending on blood pressure response. The maximal blood pressure lowering effect should be
reached 4-6 weeks after beginning treatment.
The doctor may advise a lower dose, especially when starting treatment in certain patients such as
those on haemodialysis, or those over the age of 75 years.
Aprovel can be taken with or without food. The tablets should be swallowed with a drink of water.
You should try to take your daily dose at about the same time each day. It is important that you
continue to take Aprovel until your doctor tells you otherwise.

MISSING A DOSE

If you accidentally miss a daily dose, just take the next dose as normal. Do not take a double dose to
make up for the missed dose.

OVERDOSE

If you accidentally take too many tablets, or a child swallows some, contact your doctor immediately.

ARE THERE UNDESIRABLE EFFECTS WHEN TAKING Aprovel?

All medicines may cause some undesirable effects.
Undesirable effects with Aprovel are generally rare and of a temporary nature. They are generally mild
and do not normally require treatment to be interrupted. If you notice any other undesirable effects,
you should inform your doctor or pharmacist and ask for their advice.
In clinical studies, only minor injuries, most likely related to physical activity (like muscle and joint
sprains), and on rare occasions flushing, were reported more often by patients taking Aprovel
compared to patients taking placebo (sugar tablets). It is not sure if these were due to the medicine.
The symptoms or feelings most often reported by patients taking Aprovel or placebo included:
respiratory infections (like colds and flu), aches and pains (like headache, and muscle aches), and
dizziness. None of these was reported more often by patients taking Aprovel compared to patients
taking placebo.
Occasional undesirable effects reported since marketing of Aprovel are: increased blood potassium
level, headache, dizziness, fast heart beat, pain in the muscles, indigestion, feeling sick, diarrhoea,
weakness, liver function disorders and impaired renal function.
As with similar medicines, rare cases of allergic skin reactions (rash, urticaria), as well as localised
swelling of the face, lips and/or tongue have been reported in patients taking irbesartan. If you think
you are developing such a reaction or get short of breath stop taking Aprovel and seek immediate
medical attention.

HOW SHOULD YOU STORE YOUR Aprovel TABLETS?

Keep all medicines out of the reach and sight of children.
Aprovel tablets should be stored in a dry place, below 30°C. Do not leave them near a radiator, on a
window sill or in a humid place.
You will see an “Expiry date” on the carton and on the blister. Do not use the tablets after this date.
Do not remove the tablets from the blister pack until you are ready to take the medicine.

FURTHER INFORMATION



For any information about this medicinal product, please contact the local representative of the
Marketing Authorisation Holder.



Belgique/België/Belgien
SANOFI-SYNTHELABO S.A. N.V.
Avenue de la Métrologie, 5 / Metrologielaan, 5
B-1130 Bruxelles/Brussel/Brüssel
Tél/Tel. : +32 2 244 10 00

Luxembourg/Luxemburg
SANOFI-SYNTHELABO S.A. N.V.
Avenue de la Métrologie, 5 / Metrologielaan, 5
B-1130 Bruxelles/Brussel/Brüssel
Belgique/Belgien
Tel. : +32 2 244 10 00

Danmark
SANOFI-SYNTHELABO A/S
Ringager 4A
DK-2605 Brøndby
Tlf : +45 43 29 22 00

Nederland
SANOFI-SYNTHELABO B.V.
Govert van Wijnkade 48
NL-3144 EG Maassluis
Tel. : +31 10 59 31 300

Deutschland
SANOFI-SYNTHELABO GMBH
Potsdamer Strasse 8
D-10785 Berlin
Tel. : +49 30 2575 2000

Österreich
SANOFI-SYNTHELABO GMBH
Koppstrasse 116
A-1160 Wien
Tel. : +43 1 49 50 200 0

Ελλάδα
SANOFI-SYNTHELABO ΑΕ
1° χλµ. λεωφ. Παιανίας - Μαρκοπούλου
GR-19002 Παιανία Αττικής
Τηλ. : +30 1 66 98 500

Portugal
SANOFI-SYNTHELABO - PRODUTOS
FARMACÊUTICOS, SA
Praça Duque de Saldanha, nº1 - 4º E
P-1050-094 Lisboa
Tel. : +351 21 3589400

España
SANOFI-SYNTHELABO, S.A.
Edificio Marina Village
Avda. Litoral Mar, 12-14
5a Planta
E-08005 Barcelona
Tel. : +34 93 485 94 00

Suomi/Finland
SANOFI-SYNTHELABO OY
Vattuniemenranta 2/
Hallonnässtranden 2
FIN-00210 Helsinki/Helsingfors
Puh/Tlf. : +358 9 86 23 33 00

France
SANOFI-SYNTHELABO FRANCE
174, avenue de France
F-75013 Paris
Tél. : +33 8 25 08 83 52

Sverige
SANOFI WINTHROP AB
Gustavslundsvägen 139
Box 14142
S-167 14 Bromma
Tlf. : +46 8 470 18 00

Ireland
SANOFI-SYNTHELABO IRELAND
United Drug House
Belgard Road
IRL-Tallaght-Dublin 24
Tel. : +353 1 462 1853

United Kingdom
SANOFI-SYNTHELABO
P.O. Box 597
Guildford
Surrey GU1 4YS-UK
Tel.: +44 1483 505515

Italia
SANOFI-SYNTHELABO S.P.A.
Via Messina, 38
I-20154 Milano
Tel. : +39 02 739 41
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